SPARE PARTS CATALOGUE
: MCCULLOCH

Spare Parts List



SPARE PARTS LIST






PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
2 576375001 ASSEMBLY airbox knob

3 579629301 KIT airbox cover incl. 2
4 575740601 FILTRE

5 579161701 BASEPLATE

6 578982101 CARBURATEUR w/bulb

7 578951901 JOINT TORIQUE 15x145mm

9 579650601 KIT “Incl. 865"

10 578951901 JOINT TORIQUE 15x14.5mm
11 579650501 KIT Incl. 64

12 575962401 VIS w/copper washer
13 574831601 CARTER

14 577821801 JOINT

15 545236001 BOUGIE D'ALLUMAGE

16 575953101 VIS m5-0.8x25mm
17 579628601 KIT cylinder

18 579629001 KIT piston ring

20 530015162 ANNEAU DE SECURITE

21 578018602 ASSEMBLY CONNECTING ROD
22 579629401 KIT

23 578894901 PLAQUE

24 577887301 TUYAU

25 545232601 JOINT

26 579155101 BOUCHON

27 545232701 CAPUCHON OlIL CAP

28 574765101 VIS m4x1.41

29 579629501 KIT incl. 28

30 575962701 VIS m5-0.8x20mm
32 579629101 KIT “breather Incl. 2324,31"
33 530015775 VIS 8-16x593

34 576356901 CARTER

35 579628701 KIT Incl. bolts

36 575264601 ASSEMBLY fuel cap w/retainer
37 576356301 SUPPORT

38 545236101 RESERVOIR DE CARBURANT COMPLET Incl. 36

39 579628901 KIT fuelline Incl. 61
40 545233101 VOLUTE

41 580929601 MODULE

42 530027523 SUPPORT

43 575670601 CORDE Incl. 53

44 545054901 RESSORT

45 575953101 VIS m5-0.8x25mm
46 575962701 VIS m5-0.8x20mm
47 576467901 ECROU m5

48 576817101 CARTER D'EMBRAYAGE ‘Incl. 45,47

49 530055122 EMBRAYAGE COMPLET

50 530094189 RONDELLE

51 530059758 RONDELLE DESPACEMENT

52 545230102 CARTER DE VENTILATEUR ‘Incl. 424344535455
53 574781701 POIGNEE

54 545052602 PULLEY ASSY SI SM

55 530015775 VIS 8-16x593

56 530016463 RONDELLE

57 575881602 ASSEMBLY

58 575953201 VIS m4-0.7x22mm
59 575962701 VIS m5-0.8x20mm
60 545232801 AXE

61 575533102 TUYAU

62 530032159 AXE DE PISTON

63 545237501 JOINT

64 575953101 VIS m5-0.8x25mm
65 579073201 BOULON

66 579664602 KIT DECALKIT

67 579628801 KIT GASKETKIT



A WARNING
All repairs, adjustments and
maintenance not described in
the Operator’'s Manual must be
performed by Qualified Service
Personnel.

3% —@

37— @

! 38— @
1810




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 530016449 VIS

2 575506201 CARTER RH

3 578928701 CABLE DE GAZ

4 575784101 ASSEMBLY

5 575506301 CARTER LH

6 545067901 INTERRUPTEUR

7 580745601 DECLENCHEUR

8 575671501 RESSORT

9 576632401 DECLENCHEUR

10 530015820 VIS

11 545216001 POIGNEE

12 530016152 ECROU PAPILLON

13 579629402 KIT Incl. 14

14 545213801 ATTACHE

15 574316402 ARBRE-MOTEUR

16 579629404 KIT Incl. 15

17 530015771 VIS 1/4-20x 1-1/4" square

head

18 530015814 VIS

19 530052286 LIGNE

20 580305001 ECRAN Incl. 17, 18,19
21 530016014 VIS 12-24x 960"
22 530015775 VIS 8-16x 593
23 578160001 RENVOIDANGLE COMPLET

25 585869001 SUPPORT

34 575671101 CARTER ‘Incl. 12,3456,789"
36 578185101 RONDELLE

37 578407201 RONDELLE

38 521804001 ECROU [H thread

39 574326101 OEILLET

42 530059185 COUVERCLE

43 576789701 HARNAIS

44 578851801 COUTEAU

45 585967201 PROTECTION POUR LE TRANSPORT



